5 arts/‘r UB521M UPPER BODY CYCLE - LED 4/8/19
F 120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL UB521M-001 |067 BUSHING 1 C521M-129
002 DISPLAY OVERLAY UB521M-002 |070 BELT - (57037 - 1448MM) 1 UB521M-070
004 PROGRAM CHIP - V1.2 065-220-051 071R |WASHER - F (D21*D10.5*T2) 2 003-301-001
005 KEY CUSHION 15 ]032-630-280 072 SCREW - B/H (M6*L20) 4 1002-202-032
007 SCREW - P (M3*L8) 14 1002-212-042 073 TRAY COVER 1 UB521M-073
008 DISPLAY BACK COVER 1 UB521M-008 |074 SCREW CLIP - (M4-L16) 3 1250-111
009 SCREW - M/P (M4*L14) 4 002-210-015 075 SCREW - M/P (M4*L14) 6 002-210-015
010 STICKER - ROUND 1 062-063-080 075A |SCREW COVER 2 UB521M-211
012 BUSHING 2 |000-004-910 075B |WASHER - F (D8*D4*T1.0) 4 |003-301-017
014 WIRE - DISPLAY TO DRIVE 1 UB521M-014 |075C |STICKER - WARNING 2 UB521M-075C
015 WIRE CLIP 1 000-076-320 076 CABLE RING 2 000-076-495
016 USB COVER 1 C521M-016 077 POLAR HEART RATE STRAP 1 3100-03A
017 IPOD COVER 1 C521M-017 078 SCREW COVER 1 C570R-59
018 SCREW - M/P (M4*L14) 4 002-210-015 083 END CAP - ALUMINUM 2 XT20-14
019 WIRE - FLYWHEEL TO DRIVE 1 UB521M-019 |084 SCREW - B/H (M6*L15) 2 002-202-031
020 WIRE - FLYWHEEL TO TEMP SENSOR 1 UB521M-020 |085 STICKER - ROUND 3 E850-177
021 SCREW - P (M5*P0.8*L15) 1 002-211-256 092 CRANK END PLATE - RIGHT 1 C521M-M31
022 SCREW - B/H (M8*P1.25*L20) 1 002-205-820 093 CRANK BODY - RIGHT 1 UB521M-093
023 WASHER - F ( D22*D8.5*T3.0) 1 003-301-056 094 STICKER - SPORTSART 2 UB521M-094
024 FLYWHEEL ASSEMBLY 1 159-151-010 096 SCREW - M/P (M4*L14) 2 UB521M-096
024.1 |DRIVE BELT (250J6) 1 ]059-005-010 097 IDLER PULLEY SPRING 1 |C51U-12
025 NUT - H (3/8") 2 001-102-042 099 WASHER - F (D20*D6.3*T1.5) 1 003-301-043
026 WASHER - (D26*D10.3*T3.0) 2 103-301-116 100 SCREW - B/H (M6*P1.0*L12) 1 002-205-612
027 SPRING 1 C521M-113A |101 SCREW - H (M12*P1.5*L25) 2 002-206-080
029 WASHER - F (D20*D6.3*T1.5) 1 ]003-301-043 102 WASHER - F (D21*D10.5*T2) 4 |003-301-001
030 SCREW - B/H (M6*P1.0*L12) 1 002-205-612 102A |WASHER - S (BW10) 4 UB521M-102A
031 DRIVE BOARD 1 UB521M-031 103 WASHER - SP (M10) 4 003-302-008
032 SCREW - P (M5*P0.8*L15) 2 002-211-256 104 SCREW - B/H (M10*L20) 4 002-205-320
033 SCREW - B/H (M10*P1.5*L.120) 1 UB521M-033 105 PEDESTAL 1 UB521M-105
034 WASHER - F (D21*D10.5*T2) 2 003-301-001 106 BLOCK BEARING 2 000-004-400
037 SCREW - M/P (M4*L.14) 4 002-210-015 107 WASHER - F (D17*D8.3*T2) 4 003-301-038
038 TAPE - FOAM 1 ]000-065-170 108 WASHER - SP (M8) 4 1003-302-010
039 NUT - H/N (M10) 1 001-101-030 109 SCREW - B/H (M8*P1.25*L15) 4 002-205-812
040 SCREW - P (M5*P0.8*L8) 2 002-211-252 110 BUSHING 2 UB521M-110
041 OPTICAL SWITCH 1 059-151-050 111 WASHER - F (D21*D10.5*T2) 2 003-301-001
042 WIRE - OPTIC SENSOR TO DRIVE 1 |C521M-074 111A |WASHER - SP (M10) 2 |003-302-008
043 SNAP RING - (STW-17) 2 C521M-084 112 SCREW - B/H (M10*P1.5*L60) 2 002-205-174
049 BEARING - (620227) 2 8003-71 113 SWEAT GUARD 1 T680-31
050 BUSHING 1 C521M-091 114 ADJUSTMENT LEVER 1 UB521M-114
050A |SCREW - H (M5*L5) 2 1002-204-064 115 WASHER - F (D17*D8.3*T2) 2 |003-301-038
051 WASHER - W (D42.1*D32*T0.35) 1 C521M-092 116 WASHER - F (D13*D5.2*T1.0) 2 003-301-012
052 SCREW - B/H (M5*P0.8*L15) 2 002-205-516 117 SCREW - P (M4*P0.7*L12) 2 002-211-079
053 SPACER 2 ]051-413-180 119 SCREW - B/H (M6*L35) 2 1002-202-030
055 BUSHING 2 2100-07 123 SCREW - B/H (M4*P0.7*L12) 2 002-205-410
056 WASHER - (D25*D15.5*T1) 2 003-307-012 123A |WASHER - F (D8*D4*T1.0) 2 003-301-017
057 SCREW INSERT 5 000-076-820 124 GUIDE PLATE 1 UB521M-124
062 WASHER - F (D13*D6*t2.0) 1 003-301-045 125 SPRING 1 UB521M-125
063 SCREW - B/H (M6*P1.0*L12) 1 ]002-205-612 126 CONNECTOR 1 |A93-227
064 SNAP RING - (STW-20) 1 004-401-006 127 AXLE 1 UB521M-127
065 BEARING - (620222) 2 8003-71 128 SCREW - P (M3*P0.5*L14) 1 002-211-213
066 WASHER - W (D42.1*D32*T0.35) 1 C521M-092 129 WIRE CLIP 1 DF-101-137A
Page 1 of 5

partsorders@gosportsart.com




Sports/Art v

UPPER BODY CYCLE - LED

4/8/19

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
130 NUT - H (M3*0.5) 1 ]001-101-040 184 WASHER - SP (M6*T1.5) 8 |003-302-002
131 GUIDE PLATE 1 UB521M-131 [198 SCREW - B/P (M4*P0.7*L12) 8 002-207-133
132 SPACER 2 UB521M-132  |200 CRANK END PLATE - LEFT 1 C521M-M28
135 BEARING & ROD 1 UB521M-135 201 WASHER - SP (M6*T1.5) 4 003-302-002
136 NUT - H (M8) 1 001-102-122 202 SCREW - B/H (M6*P1.0*L20) 4 002-205-620
137 WASHER - F (D17*D8.3*T2) 1 003-301-038 204 STICKER - ROUND 2 000-063-700
137A |WASHER - SP (M8) 1 003-302-010 205 SPINDLE COVER 2 C51U-26
138 SCREW - B/H (M8*L45) 1 ]002-205-840 206 WIRE CLIP - (3/8") 3 |000-076-450
139 ADJUSTMENT SHOCK CABLE 1 |UB521M-139 [207 SCREW - P (M5*P0.8*L10) 3 |002-211-253
140 GUIDE PLATE 1 UB521M-140 |208 ZIP TIE 10 ]000-076-240
141 SCREW - P (M4*P0.7*L6) 4 1002-211-222 209 SCREW CLIP - (M4-L16) 2 1250-111
142 SNAP RING - (7TMM) 1 004-402-011 211 SCREW COVER 6 UB521M-211
142A |WASHER - (D13*D8.2*T1.0) 1 003-301-119 211A |WASHER - F (D8*D4*T1.0) 12 ]003-301-017
143 AXLE PIN 1 UB521M-143 212 BASE COVER - RIGHT - SILVER 1 UB521M-212
144 ADJUSTABLE TUBE 1 UB521M-144 |212.1 |BASE COVER - RIGHT - GREY 1 059-030-111
145 TUBE SLEEVE 1 UB521M-145 |213 SCREW - M/P (M4*L25) 8 002-210-005
146 WASHER - SP (M5*P0.8*L12) 2 003-302-004 214 POWER SWITCH - GREEN 1 C521M-177
147 SCREW - H (M5*L6) 2 002-205-501 215 FUSE HOLDER - OLD STYLE 2 FSHR-03
148 TUBE INNER SLEEVE 1 UB521M-148 216 FUSE - 1A 110V 2 F1AT-01
149 SCREW - P (M4*P0.7*L6) 2 002-211-222 216G |WIRE - SWITCH TO FUSE HOLDER 1 |TR33-75
150 STICKER - ADJUSTMENT 1 |UB521M-150 |[216H |WIRE - POWER SWITCH TO FILTER 1 |C521M-179A
152A [SCREW - B/H (M6*L8) 1 002-205-601 217 SCREW - P (M4*P0.7*L10) 2 002-211-224
152B |WASHER - SP (M6*T1.5) 1 003-302-002 218 POWER CORD 1 E82-62
154 SET PLATE 1 UB521M-154  |219 POWER CORD INLET - 110V 1 E80-26
155 SCREW - B/H (M6*P1.0*L12) 3 |002-205-612 220 SCREW - P (M5*0.8*L.12) 1 ]002-211-094
155A |[WASHER - SP (M6) 3 003-302-011 221 WASHER - SP (M5) 1 C521M-167
156 NUT - H (M8) 1 001-102-120 222 POWER SWITCH BRACKET 1 UB521M-222
157 BEARING & ROD 1 UB521M-135 |223 SCREW - P (M5*0.8*L12) 4 002-211-094
158 BUSHING 1 UB521M-158 224 TRANSPORT WHEEL 2 C521M-123
159 SEAT SHOCK 1 UB521M-159 |225 TRANSPORT WHEEL AXLE 2 099-213-010
160 PLUG 2 T655-440 226 E-CLIP - (8MM) 4 004-402-009
161 WASHER - F (D17*D8.3*T2) 1 003-301-038 226A |WASHER - F (D16*D10.2*T1.0) 4 003-301-141
161A |WASHER - SP (M8) 1 003-302-010 227 RUBBER BLOCK 4 E83-89
162 SCREW - B/H (M8*L45) 1 002-205-840 228 SCREW - M/P (M4*L14) 8 002-210-015
162A |RUBBER COVER 1 UB521M-162A |228A |SCREW INSERT 8 000-076-820
162B |[TAPE - SINGLE SIDED 1 ]000-065-410 229 SCREW CLIP 2 |053-010-710
163 DRIVE PULLEY 1 C521M-083 230 END CAP BRACKET 2 UB521M-230
164 DRIVE BELT - (410J7 - 1041MM) 1 UB521M-164 231 END CAP 2 053-030-406
165 DRIVE PULLEY HUB 1 C521M-081 232 SCREW - B/H (M6*P1.0*L20) 2 002-205-621
166 SCREW - B/H (M6*L20) 4  |002-202-032 233 SCREW CAP 2 |053-030-420
168 SCREW - B/H (M6*P1.0*L12) 1 ]002-205-612 236 SCREW - B/H (M8*P1.25*L70) 4  |002-205-097
169 WASHER - F (D20*D6.3*T1.5) 1 003-301-043 237 WASHER - SP (M8) 4 003-302-010
171 IDLER PULLEY SPRING 1 C51U-12 238 WASHER - F (D17*D8.3*T2) 8 003-301-038
172 CRANK BODY - LEFT 1 UB521M-172  |244 SCREW - B/H (M6*P1.0*L12) 2 002-205-612
173 SPINDLE NUT 2 NTO01-01 245 WASHER - (D20*D7*T2.0) 2 103-305-010
179 CRANK TOP COVER 2 C521M-M01 247 TRANSFORMER - 110V 1 059-123-010
180 SCREW - P (M3*P0.5*L8) 4 1002-211-202 249 SCREW - P (M5*P0.8*L8) 4 002-211-252
180R |WASHER - F (D7*D3.2*T0.5) 4 |003-301-029 250 WIRE - TRANSFORMER TO DRIVE 1 UB521M-250
181 SCREW - P (M3*P0.5*L8) 4 |002-211-202 251 SCREW - M/P (M4*L14) 4 002-210-015
182 CRANK SCREW COVER 2 C521M-M10 252 SCREW INSERT 6 000-076-820
183 SCREW - B/H (M6*L25) 8 C521M-M11 253 SUPPORT PLATE 1 UB521M-253

Page 2 of 5

partsorders@gosportsart.com




5 arts/‘r UB521M UPPER BODY CYCLE - LED 4/8/19
F 120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
254 TAPE - FOAM 2 000-065-131 317 BUSHING 1 UB521M-317
255 STOPPER 2 UB521M-255 |318 PIN 1 UB521M-318
256 SCREW - B/H (M6*P1.0*L15) 2 002-205-614 319 SNAP RING - (7TMM) 1 004-402-011
258 STICKER - ADJUSTMENT 1 UB521M-258 320 SEAT SHOCK 1 UB521M-320
260 STICKER - END CAP 1 UB521M-260 [321 PIN 1 UB521M-321
261 SCREW - P (M5*P0.8*L20) 4 002-211-257 322 SNAP RING - (7TMM) 1 004-402-011
261A |WASHER - F (D10*D5*T1.0) 4 003-301-036 323 BUSHING 1 UB521M-323
265 SCREW - B/H (M8*P1.25*L55) 10 ]002-230-850 324 SCREW - P (M4*P0.7*L6) 2 002-211-222
267 WASHER - F (D17*D8.3*T2) 10 |003-301-038 324A |STICKER - ADJUSTMENT 1 ]090-563-121
268 NUT - H (M8) 10 |001-102-122 325 SEAT POST CAP 1 UB521M-325
270 RUBBER PEDAL INSERTS 14 18100-54A 327 SCREW - B/H (M8*P1.25*25) 4 002-205-822
271 FOOT PEDAL 086-230-780 328 WASHER - SP (M8*T2.0) 4 003-302-006
272 END CAP UB521M-272  |329 WASHER - F (D17*D8*T1.5) 8 003-301-024
272A |BUSHING 4  |A911-36 330 NUT - H (M8*P1.25) 4 001-101-081
273 SCREW - M/H (M5*L20) 12 ]002-203-051 331 END CAP 1 A956-41
276 SCREW - B/H (M6*P1.0*L12) 4 002-205-612 333 END CAP 1 C50R-09
276A |NUT - H (M6) 4 001-102-111 334 ADJUSTMENT HANDLE 2 DF-101-144
277 FOOT REST ROD 1 UB521M-277 |335 WASHER - SP (M5*P0.8*L12) 4 003-302-004
278 NUT - H/N (M8) 2 1001-101-080 336 SCREW - M/H (M5*P0.8*L10) 4 1002-203-054
279 RUBBER CUSHION 2 A971-44 339 END CAP - HANDLEBAR 2 805P-09
280 SCREW - B/H (M8*L15) 2 1002-205-814 340 BOTTLE HOLDER 1 |C50R-17
280A |STICKER - INSTRUCTIONS 1 UB521M-280A |341 SCREW - M/P (M5*0.8*L12) 4 002-209-132
281 HANDLE COVER 1 UB521M-281 342 SCREW - B/H (M8*P1.25*L25) 4 002-205-822
282 SCREW - M/P (M4*L.14) 4 002-210-015 343 WASHER - SP (M8*T2.0) 4 003-302-006
283 ADJUSTMENT HANDLE 1 |UB521M-283 [344 WASHER - F (D17*D8*T1.5) 4 |003-301-024
284 PIN 1 004-404-021 345 SEAT BOTTOM 1 UB521M-345
285 WASHER - F (D17*D8.3*T2) 1 003-301-038 346 SEAT BACK 1 C50R-13
286 SNAP RING - (7TMM) 1 004-402-011 347 SCREW - M/H (M6*P1.0*L20) 4 T645-566
287  [NUT - HIN (M8) 8 |001-101-080 [348 |WASHER - SP (M6*T1.5) 4 |003-302-002
288 WASHER - F (D17*D8.3*T2) 8 003-301-038 349 WASHER - F (D16*D6.3*T2) 4 003-301-062
289 BUSHING 4 051-413-090 351 END CAP 1 C51R-17
291 AXLE 4 UB521M-291 352 WASHER - F (D16*D6.3*T2) 4 003-301-062
292 BASE FRAME 1 UB521M-292  |353 WASHER - SP (M6*T1.5) 4 003-302-002
293 ROLLER WHEEL 2 UB521M-293 |354 SCREW - M/H (M6*P1.0*L20) 4 T645-566
293A |ROLLER WHEEL 2 UB521M-293A |355 SEAT BACK FRAME 1 UB521M-355
294 PIN 1 |UB521M-294 [356 SCREW - B/H (M8*P1.25*L.25) 4 |002-205-822
294A |SCREW - B/H (M6*PL15) 1 UB521M-294A |357 WASHER - SP (M8*T2.0) 4 003-302-006
294B |WASHER - SP (M6) 1 003-302-011 358 WASHER - F (D17*D8*T1.5) 8 003-301-024
294C |WASHER - F (D13*D6*t2.0) 1 003-301-045 359 NUT - H (M8*P1.25) 4 001-101-081
295 BUSHING 1 |UB521M-295 [391 WHEELCHAIR SAFETY STRAP 2 |159-051-080
296 WASHER - (D13*D8.2*T1.0) 1 ]003-301-119 392 VELCRO 2 |UB521M-392
297 SNAP RING - (6MM) 1 004-402-003 393 WASHER - F (D20*D5*T1.0) 2 003-301-020
306 COVER 1 UB521M-306 [394 SCREW - M/P (M5*0.8*L.12) 2 002-209-132
307 SCREW - P (M4*P0.7*L6) 6 |002-211-222 395 GRIP ASSIST GLOVE 2 |059-085-010
308 SET PLATE 2 |UB521M-308 [396 WASHER - F (D16*D6.3*T2) 8 |003-301-062
309 SCREW - B/H (M4*P0.7*L8) 4 |UB521M-309 |397 NUT - H/N (M5*P0.8) 8 1001-101-060
310 CONNECTING WIRE 2 DF-101-137D 401 DISPLAY ASSEMBLY - GREY 1 159-091-011
312 COVER 1 UB521M-312 |401.1 |DISPLAY ASSEMBLY - SILVER 1 UB521M-401
314 SEAT POST SLEEVE 1 UB521M-314  |402 DISPLAY FRONT & OVERLAY - GREY 1 159-091-021
315 WASHER - F (D15*D5*T1.0) 2 003-301-019 402.1 |DISPLAY FRONT & OVERLAY - SILVER 1 UB521M-402
316 SCREW - M/H (M5*P0.8*L.10) 2 002-203-054 403 DISPLAY CONTROL BOARD 1 C521M-405
Page 3 of 5

partsorders@gosportsart.com




Sports/Art v

UPPER BODY CYCLE - LED

4/8/19

120VAC

BBL  Description QTY Part Number BBL Description QTY Part Number
404 HTR RECEIVER BOARD 1 C572R-417 444 TOP TRAY COVER - GREY 1 159-091-331
405 DISPLAY MOUNT - GREY 1 159-091-031 444.1 |TOP TRAY COVER - SILVER 1 UB521M-444
405.1 |DISPLAY MOUNT - SILVER 1 UB521M-405 |445 HARDWARE 2 UB521M-445
406 DISPLAY BACK PLASTIC - GREY 1 159-091-041 446 TOP MAIN COVER - GREY 1 159-091-351
406.1 |DISPLAY BACK PLASTIC - SILVER 1 UB521M-406 [|446.1 |TOP MAIN COVER - SILVER 1 UB521M-446
407 CRANK - LEFT - GREY 1 159-091-051 447 CRANK - RIGHT - GREY 1 159-091-361
407.1 |CRANK - LEFT - SILVER 1 UB521M-407 |447.1 |CRANK - RIGHT - SILVER 1 UB521M-447
408 CRANK AXLE - LEFT 1 UB521M-408 |448 ADJUSTABLE SEAT ASSEMBLY - GREY 1 159-091-761
409 ADJUSTMENT KNOB 2 |C521M-M401 |448.1 |ADJUSTABLE SEAT ASSEMBLY - SILVER 1 |UB521M-448
410 END CAP - ALUMINUM 2 UB521M-410 |449A |HANDLEBAR ASSEMBLY 1 UB521M-449
411 CRANK HANDLE - GREY 1 159-091-081 450 BOTTLE HOLDER (SILVER) 1 C521R-447
411.1 |CRANK HANDLE - SILVER 2 UB521M-411  |451 SEAT BACK FRAME 1 UB521M-451
412 SPINDLE UPGRADE KIT 1 159-091-30K 452 LEVER HANDLE 2 UB521M-452
413 SEAT ADJUSTMENT TUBE - GREY 1 159-091-091 453 SEAT CARRIAGE FRAME 1 UB521M-453
413.1 |SEAT ADJUSTMENT TUBE - SILVER 1 UB521M-413  |454 SET BRACKET 2 UB521M-454
414 ADJUSTMENT OUTER TUBE - GREY 1 159-091-101 455 COVER 1 UB521M-455
414.1 |ADJUSTMENT OUTER TUBE - SILVER 1 UB521M-414  |456 PLACEMENT ROD 1 UB521M-456
415 AXLE 1 UB521M-415 |457 SEAT ROLLER ASSEMBLY 2 UB521M-457
416 LOCKING PIN 1 UB521M-416  |458 SEAT ROLLER ASSEMBLY 2 UB521M-458
417 LEVER ASSEMBLY 1 UB521M-417  |459 SEAT BASE - SILVER 1 UB521M-459
418 COVER 1 |UB521M-418 [459.1 |SEAT BASE - GREY 1 |159-091-461
419 INNER SLEEVE - GREY 1 159-091-141 460 COVER 1 UB521M-460
419.1 [INNER SLEEVE - SILVER 1 UB521M-419 461 PLACEMENT ROD 1 UB521M-461
420 OUTER SLEEVE 1 UB521M-420 |462 SHOCK AXLE 1 UB521M-462
421 ADJUSTABLE INNER TUBE 1 |UB521M-421 |463 SHOCK AXLE 1 |UB521M-463
422 PIN 1 UB521M-422  |464 SEAT ADJUSTMENT INNER TUBE 1 UB521M-464
423 SET PLATE 1 UB521M-423  |465 INNER SLEEVE 1 UB521M-465
424 CRANK ARM ASSEMBLY - LEFT & RIGHT 1 UB521M-424  |466 OUTER SLEEVE - GREY 1 159-091-531
425 SIDE COVER - LEFT - GREY 1 159-091-201 466.1 |OUTER SLEEVE - SILVER 1 UB521M-466
425.1 |SIDE COVER - LEFT - SILVER 1 UB521M-425  |467 STOPPER BOLT 1 UB521M-467
426 OPTIC SENSOR 1 C521M-407 468 FOOT LEVER ASSEMBLY 1 UB521M-468
427 DRIVE PULLEY - LEFT 1 C521M-412 469 FOOT LEVER 1 UB521M-469
428 IDLER PULLEY 2 UB521M-428 470 PIN 1 UB521M-470
429 ONE WAY BEARING - LEFT 1 C521M-415 471 HARDWARE 3 UB521M-471
430 SPINDLE 1 UB521M-430 |472 POWER BRACKET ASSEMBLY - GREY 1 159-091-591
431 CRANK AXLE - RIGHT 1 |UB521M-431 [472.1 |POWER BRACKET ASSEMBLY - SILVER 1 |UB521M-472
432 IDLER PULLEY 1 UB521M-432 |473 POWER BRACKET 1 UB521M-473
433 ONE WAY BEARING - RIGHT 1 C521M-423 474 ALUMINUM COVER - LEFT 1 UB521M-474
434 LEVELER FOOT 1 C570U-69 475 SUPPORT FRAME 1 UB521M-475
435 MAIN FRAME - GREY 1 |159-091-251 476 ADJUSTMENT FRAME 1 |UB521M-476
435.1 |MAIN FRAME - SILVER 1 UB521M-435 |477 END CAP 2 XT20-44A
436 LEVER HANDLE 1 UB521M-436 |478 TRANSPORT WHEEL AXLE 2 C521M-425
437 HANDLE 1 UB521M-437  |479 LEVELER FOOT 2 S770-427
438 BEARING ASSEMBLY 2 UB521M-438 480 MAIN FRAME - FRONT - GREY 1 159-091-643
439 PEDESTAL - GREY 1 159-091-291 480.1 |MAIN FRAME - FRONT - SILVER 1 UB521M-480
439.1 |PEDESTAL - SILVER 1 UB521M-439 481 MAIN FRAME 1 UB521M-481
440A |PULLEY & SPINDLE 1 C521M-427 482 HARDWARE 10 |UB521M-482
441 DRIVE PULLEY - RIGHT 1 C521M-428 483 FRAME END CAP - GREY 1 159-091-671
442 IDLER PULLEY 1 UB521M-442 14831 |FRAME END CAP - SILVER 1 UB521M-483
443 SIDE COVER - RIGHT - GREY 1 159-091-321 484 LEVELER FOOT 1 C570U-69
443.1 |SIDE COVER - RIGHT - SILVER 1 UB521M-443 485 RIGHT ALUMINUM COVER 1 UB521M-485

Page 4 of 5

partsorders@gosportsart.com




Sports/Art v

UPPER BODY CYCLE - LED

4/8/19

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
486 FOOT PEDAL ROD 1 UB521M-486 |K403 |COUNTERWEIGHT - LEFT 1 159-091-950
487A |FOOT PEDAL ASSEMBLY - GREY 2 159-091-701 K404 |PLASTIC COVER - LEFT 1 159-091-850
487A.1 [FOOT PEDAL ASSEMBLY - SILVER 2 UB521M-487 |K405 |GRIP AXLE - LEFT 1 159-091-061
488A |FOOT PEDAL SUPPORT FRAME 2 UB521M-488 |K409 |ADJUSTMENT KNOB 2 C521M-M401
489 WHEELCHAIR SAFETY STRAP 2 159-091-720 K410 |BILATERAL HANDLE - RIGHT 1 159-091-940
490 GRIP ASSIST GLOVE 2 159-091-730 K411 |COUNTERWEIGHT - RIGHT 1 159-091-890
491 HARDWARE KIT 1 UB521M-491 |K412 |COUNTERWEIGHT FRAME 1 159-091-960
492 LEVELLER 1 DF-102-028 K413 |GRIP AXLE - RIGHT 1 159-091-062
493 BASE COVER - LEFT - GREY 1 |159-091-781 K414 |AXLE 1 |159-091-810
493.1 |BASE COVER - LEFT - SILVER 1 UB521M-493 |K415 |PLASTIC COVER - RIGHT 1 159-091-851
494A |FOOT PEDAL ASSEMBLY - GREY 2 159-091-792 Z01 DARK GREY COLOR STARTS AT S/N 0302790 1 NOTE
494A.1 [FOOT PEDAL ASSEMBLY - SILVER 2 UB521M-494
495 FOOT LEVER ASSEMBLY - GREY 1 159-091-552
495.1 |FOOT LEVER ASSEMBLY - SILVER 1 159-091-551
496 FIXED SEAT ASSEMBLY - GREY 1 159-091-801
496.1 |[FIXED SEAT ASSEMBLY - SILVER 1 159-091-800
497 ADJUSTABLE SEAT ASSEMBLY - GREY 1 159-091-91K
497.1 |ADJUSTABLE SEAT ASSEMBLY - SILVER 1 159-091-91C
498 SWIVEL SEAT FRAME - GREY 1 159-091-98K
498.1 |[|SWIVEL SEAT FRAME - SILVER 1 159-091-98C
499 SWIVLER 1 ]159-091-990
500 SEAT FRAME - BOTTOM - GREY 1 159-091-97K
500.1 |SEAT FRAME - BOTTOM - SILVER 1 159-091-97C
501 SEAT FRAME - TOP - GREY 1 159-091-75K
501.1 |SEAT FRAME - TOP - SILVER 1 |159-091-75C
581 WHEELCHAIR PLATFORM ASSEMBLY 1 159-091-900
582 WHEELCHAIR PLATFORM - RIGHT 1 159-091-820
583 WHEELCHAIR PLATFORM - LEFT 1 159-091-830
584 PLATFORM BRACKET 1 159-091-840
585 LEVELER FOOT 12 |C570U-69
586 BRACKET - LEFT 1 159-091-860
587 BRACKET - RIGHT 1 159-091-870
620 SCREW - B/H (M8*P1.25*L.20) 4 |002-202-040
622 WASHER - F (D17*D8.3*T2) 4 1003-301-038
623 NUT - H/N (M8) 4 |001-101-080
633 CAP 2 |XT50-15
634 WASHER - F (D22*D8.2*T2) 2 ]003-301-042
635 RUBBER CUSHION 2 |A971-44
636 SCREW - B/H (M8*P1.25*L20) 2 002-205-820
703 RUBBER GRIP 2 1059-030-900
704 CAP 2 XT50-15
707 SCREW - M/H (M6*P1.0*L15) 2 002-203-023
708 WASHER - F (D16*D6.5*T1.5) 2 003-301-011
712 STICKER - LEFT 2 |000-063-046
713 STICKER - RIGHT 2 000-063-047
714 END CAP 2 1200-16
720 SCREW - M/H (M6*P1.0*L15) 8 002-203-023
721 WASHER - F (D16*D6.5*T1.5) 8 003-301-011
729 BRACKET 2 159-050-73F
K401 |[BILATERAL MOTION HANDLES 1 159-091-920
K402 [BILATERAL HANDLE - LEFT 1 159-091-930

Page 5 of 5

partsorders@gosportsart.com




No. Diogran Tool Needed
1 CAN-F101B
2 | CAN-F101C
3 Ad justoble swivel seat Ad justable seat Fixed seat 1 3 | CAN-F101D
4 | CAN-FI0IE UOPTION
S | CAN-FI101F OPTION
bilateral motion
handles
Base frame assembly/
Owner’s manual
Grip Assist Glove
GHANGE CHANGE DESCRIPTION CHANGE | NaME @ ﬂj ﬂj - UNITs | MM [SALES BLOW UP DIAGRAM | ("™ | CAN-F101A-A
20121024 %ﬁtﬁﬁmﬁ&ﬁ,?ﬁEEAN—FlOlD  WNERERE | B E@@T @E g TMZ /Eé @; - BY aTY 1 UBS2IM
/\é\ 5 — — 3 MDDEL
20151015 &%ﬁ%ﬁ%/¥ 4, #RECAN-F101E/CAN-F101F . TWEE RESTRICTED USAGF | — VERSIIN| A2 | XX
PLEASE DONT FIRVARD T0 ANYONE WHO ISNT AUTHIRIZED | BY ratin | 1112




/Pleoge Note: \

For UB32IM before S/N:0348217

1. Please choose #412 (upgrade kits)
when replace #4404,

SALES BLOW UP DIAGRAM | HORAM

CHhEE CHANGE DESCRIPTION CHANGE | NamE s - orrs | MM w | CAN-F101B-B
2016.01.29 Eﬂ?ﬁ%’ AT p@r s ﬁ? BY aTY 1 UBS21IM

- FITNIESS
2016.12.16 @ 1PR[440=[4408], Fi% 1B , R EEQ) Sg_ggiﬁggﬂ Y05 A RESTRICTED USAGE — VERSIIN| BQ | XX MODEL

PLEASE DON'T FORVARD T ANVONE WHO ISN'T AUTHIRIZED | B ratio | 112




Wheelchair safety straps

472

Tool |ﬁ
‘\ %
@ LN
O \, Grip Assist Glove @

N 2355y

Do T o ST

/M Bose frame assembly
BYS i CHANGE DESCRIPTION CHANGE | NaME @ @T@j . ours | MM |SALES BLOW UP DIAGRAM [DIAGRRM [ oo oo
2012.10.24 AN\ FEEE A | FRECAN-F 101D . #nEEsEFE . BEAE E@ @Eﬂ T;MEE£§§ BY QTY 1 UBS21IM
00| £, 3B 60w (oo el mnan @) | or-enawien | At RESTRICTED USAGE - version| A2 | XX MODEL
PLEASE DIN'T FIRVARD 10 ANYONE VHD ISN'T AUTHIRIZED | BY raTin | 1:12




496]=| A+ Cl+E|Fixed Seat (optional)

497]=| A [+ B+ D Ad justable Swivel Seat (optional

©)

orly For Non-Stivel

CAN-F101D-B
UBSeIM

DIAGRAM
NO.

MODEL

SALES BLOW UP DIAGRAM

XX

MM
1
Bl

1114

UNITS
QTY

VERSION

RATIO

Non-Swivel

DRAWN
BY

VERIFIED

BY

Ad justable

495

First production :0267393~0267452

S7]|

RESTRICTED USAGE

PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

SoRt:

FIrNESS

NAME
A
R

CHANGE
NO.

CHANGE DESCRIPTION

/o, Fsmesane[B]: @)~

A Fi 6363 [So1

G
E
20151111

2016.02.24




P ‘ I N (Machine with bilateral motion handles is accepted only before product producecl)

biloteral motion handles

CHANGE DESCRIPTION

CHANGE
NO.

NAME

SPoRtSANT

FIrNESS

RESTRICTED USAGE
PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

DRAWN
BY

DIAGRAM

VERIFIED
BY

UNITS | MM |SALES BLOW UP DIAGRAM | /o CAN=-F101F -A
QY 1 UBS2IM
VERSION| AQ | XX MODEL

ratin | 1:8




o83

CHINGE CHANGE DESCRIPTION COANGE | Name
20151027 | /ANERH K A
2016.01.27 %T#%EJIIEJ?ESJIIE@, BI%EE CAN-F 101E 2z2% CAN-F101F M

SPoRtSANT

FIrNESS

RESTRICTED USAGE
PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

UNITS | MM |SALES BLOW UP DIAGRAM PSR~ AN F101F — A 0
DRAWN '
BY oy | 1 UBS2IM
VERSIIN| AR | XX MODEL
VERIFIED
BY rato | 18




